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Prescribing for Anxiety Disorders and Depression
This document was developed by Dayton Children’s Hospital in conjunction with Partners For Kids using 
evidence-informed clinical guidelines and expert opinion, where evidence is lacking, and is generally reflective 
of FDA approved indications and recommendations when available. It is designed to help primary care 
practitioners provide timely and effective treatment for children with mental health disorders. This document 
should not be considered a substitute for sound clinical judgment and clinicians are encouraged to seek 
additional information if questions arise. If therapeutic response is inadequate, refer to or consult with specialty 
behavioral health. Additional resources may be found by using the links below:

Dayton Children’s Hospital 
Psychiatry Team 

Project ECHO PFK Quality Improvement

•  Community providers may 
consult with a Dayton 
Children’s Hospital 
psychiatrist. 

•  To speak with one of the 
psychiatrists, call  
(937) 641-4385.

The physician connection line 
facilitates physician-to-physician 
consults, connecting referring 
physicians with specialists at 
Dayton Children’s to confer 
about a patient.
•  For further psychiatry 

department information 
please visit https://www.
ChildrensDayton.org/
patients-visitors/services/
behavioral-health-3/
programs-and-services/
psychiatry

The Behavioral Health Primary 
Care ECHO (Extension 
for Community Healthcare 
Outcomes) series supports 
primary care providers through 
a variety of education sessions 
including:
• Anxiety
• Depression
• ADHD
• Trauma
• Substance Use Disorders
• And more 

Click the link above, or go to:
NationwideChildrens.org/
ECHO

Partners For Kids offers two 
behavioral health in primary 
care projects. They offer MOC 
(Part IV) credit and support 
from subject matter experts. 
The projects are focused on:
•  Depression screening and 

management
• Suicide prevention
 
To learn more, click the link 
above or submit an email to 
the PFK QI team
PFKQICoaching@
ChildrensDayton.org

Anxiety Disorders and Depression Overview
 •  Mild cases of anxiety and depression may resolve with lifestyle changes and supportive care  

(see GLADPC.org). Behavioral intervention is recommended for persistent symptoms or 
moderate to severe cases.

 •  Medications may be considered in moderate to severe cases. Selective Serotonin Reuptake 
Inhibitors (SSRIs) and Serotonin Norepinephrine Reuptake Inhibitors (SNRIs) are common 
medication classes used for anxiety disorders and depression.  

 •  The medications listed below have FDA indication, or data is sufficient to endorse their use. 
Other SSRIs may be used effectively, although data is limited.
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Screening for Anxiety Disorders
•  Generalized Anxiety Disorder-7 (GAD-7)
   –  The Generalized Anxiety Disorder-7 item scale (GAD-7) is a tool that can assist in identifying cases 

of generalized anxiety disorder in adolescents ages 12 and older.

   – This tool asks patients or their parents about the symptoms experienced within the past two weeks.

   –  Scoring of the questionnaire is a total of numeric values in the GAD-7 grid and reflects the presence 
of anxiety symptoms, with higher scores reflecting a higher severity. 

	 	 	 •  When screening for an anxiety disorder, a score of 10 or more represents the best combination of 
sensitivity and specificity to identify need for further evaluation of an anxiety disorder.

   •   After a diagnosis is made, severity scores may be used to select appropriate treatment options and 
monitor response to therapy. 

   –  Providers are encouraged to use this tool to screen, monitor and optimize medication use for anxiety 
symptoms in children.

   – The GAD-7 questionnaire and scoring instructions can be found here:

   • https://www.phqscreeners.com/images/sites/g/files/g10060481/f/201412/GAD-7_English.pdf  

 •  Screen for Child Anxiety Related Disorders (SCARED)

  –  The Screen for Child Anxiety Related Disorders (SCARED) is a tool used to screen and monitor patients 
ages 8 to 18 for anxiety disorders.

  –  The tool asks patients or their parents about their symptoms experienced within the past three months.

  –  Scoring of the tool can be complex, but the increased complexity provides a greater level of details about 
the anxiety disorder(s).

  –  Instructions for scoring of the tool can be found at the end of each questionnaire.

  –  Providers are encouraged to use the tool to screen, monitor, and optimize medication use for anxiety 
symptoms in children.

  –  The SCARED questionnaire can be found at: 

	 	 •	Child version: 
   –  www.aacap.org/App_Themes/AACAP/docs/member_resources/toolbox_for_clinical_practice_

and_outcomes/symptoms/ScaredChild.pdf

   –  See pages 12-14

	 	 •	Parent version: 

   –  www.aacap.org/App_Themes/AACAP/docs/member_resources/toolbox_for_clinical_practice_
and_outcomes/symptoms/ScaredParent.pdf 

   – See pages 15-17
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Treating Anxiety Disorders
 •   Anxiety may present as irritability/agitation or aggression in children depending on their developmental 

stage and may inadvertently be misdiagnosed as a behavior or other disorder. 

 • Cognitive Behavioral Therapy (CBT) is recommended for pediatric patients with anxiety disorders.

 •  Effective behavioral management strategies can be referenced here: 
 – https://effectivechildtherapy.org/concerns-symptoms-disorders/disorders/fear-worry-and-anxiety/

 • The medication management approach is found in the medication section on pages 6 through 8.

Screening for Depression
 •  Patient Health Questionnaire (PHQ-9 and PHQ-8)

  –  The Patient Health Questionnaire (PHQ-9) modified for teens is a screening and monitoring tool for 
depression and suicide in adolescents ages 11 to 17.

  –  The questionnaire asks patients about their symptoms experienced within the past two weeks.

  –  Scoring of the questionnaire is a total of numeric values in the PHQ-9 grid and reflects presence of 
depressive symptoms, with higher scores reflecting increased symptoms. 

  –  The PHQ-9 questionnaire can be found at: www.hrsa.gov/behavioral-health/phq-9-modified-teens

  –  Providers are encouraged to use this tool to screen, monitor and optimize medication use for 
depression symptoms and suicidal thoughts in children.

  –  The ninth question of the PHQ-9 addresses suicidal ideation. The PHQ-8 can be used if the provider 
is not comfortable screening for suicide or responding to a positive screen.

  –  The PHQ-8 questionnaire can be found at: 
https://selfmanagementresource.com/wp-content/uploads/2022/06/English_-_PHQ-8-1.pdf

  –  Assessing suicide risk and appropriate management is out of scope for this document. Consider 
contacting Partners For Kids QI using the email on page 3 if interested in a suicide prevention quality 
improvement project.

   • National Suicide and Crisis Lifeline: Call 988

Treating Depression
  •   Depression may present as irritability/agitation or aggression in children depending on their developmental 

stage and may inadvertently be misdiagnosed as a behavior or other disorder. 

 •   Symptoms of depression may require therapy with medications in addition to CBT or individual 
interpersonal psychotherapy (IPT). 

 •  Effective behavioral management strategies can be referenced here:

  –  https://effectivechildtherapy.org/concerns-symptoms-disorders/disorders/sadness-hopelessness-and-
depression/

 •  The full medication management approach is found in the medication section on pages 6 through 8. 
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Depression Management Algorithm 

SSRI and SNRI Medications for Treatment of Anxiety Disorders or Depression

*FDA age of approval for SSRIs in depression: Fluoxetine, 8 years | Escitalopram, 12 years | Sertraline, 18 years
**FDA age of approval for SSRIs in anxiety: Sertraline, 7 years | Escitalopram, 12 years | Fluoxetine, 18 years

Mild Depression 
or Anxiety

Pharmacological 
therapy not 

recommended 
first-line

Moderate to
Severe Depression*

or Anxiety**

Fluoxetine, 
Escitalopram or 

Sertraline

Trial a second SSRI 
from either Fluoxetine, 

Escitalopram or 
Sertraline

Alternate SSRI or 
an SNRI from the 

table on pg 8

First-line failure Second-line failure

If responding  
(PHQ-9 > 50% 

reduction) continue 
follow-up in one to 

three months

First-line therapyFirst-line therapy
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Patient-related Considerations Recommendations

Diarrhea Increase hydration and fiber intake

Dry Mouth Take in the morning
Sip water frequently

Insomnia Take in the morning

Nausea Take with meals
Eat frequent small meals

 •  Educate patients that the full effect of an antidepressant may take up to six to eight weeks to be seen, but 
that some positive response should be apparent within two to four weeks.

 •  An important predictor of medication effect may come from parental or first-degree relative response to a 
particular medication. If a certain SSRI or SNRI worked well for a relative, it may have an increased chance 
of success in a related patient.

 •   Common side effects of antidepressants mentioned below may improve within one to two weeks:

 •   Dayton Children’s Hospital psychiatry team can assist with medication initiation and dose changes.

 •   Antidepressants contain a boxed warning indicating a possibility of increased suicidal thoughts and 
behaviors in adolescents (although no completed suicides have been reported due to SSRI initiation).

  –  The risk for increased suicidal thoughts and behaviors is typically highest upon initiation of a new 
medication or dose change. 

  –  It is believed this risk is most present early in therapy due to an increase in energy that precedes the 
improvement in mood. Caregivers and patients should be counseled to be vigilant during the initiation 
period.

 •  Regarding serotonin syndrome:

  –  Serotonin syndrome is a potentially life-threatening adverse effect that may result from the initiation of 
serotonergic medications.

  –  Typically, serotonin syndrome is not a concern with single agents used within normal dosing limits.

  –  The highest risk for serotonin syndrome is upon initiation of a new serotonergic medication in 
addition to other serotonergic medications a patient is already using.

  –  Serotonin syndrome is characterized by the triad of symptoms: mental status changes (alterations 
of consciousness, confusion, agitation and/or loss of consciousness, etc.), autonomic hyperactivity 
(sweating, hypertension, tachycardia, etc.) and neuromuscular abnormalities (tremor, hyperreflexia, 
uncontrolled movements, etc.).

  –  Serotonin syndrome should be suspected in the presence of the above symptoms in the setting of a 
recently started or dose elevated serotonergic agent, particularly in the presence of multiple agents. 
Serotonin syndrome also typically develops rapidly, usually over the course of 24 hours.

  –  When serotonin syndrome is suspected, serotonergic medications should be immediately discontinued, 
and patients referred to emergency care for further diagnosis and support.
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Drug*
Initial  
Daily  

Dose**

Titration  
Recommendation

Max  
Daily  
Dose

Strengths 
Available

Taper  
Recommendation***

Clinical Pearls

Selective Serotonin Reuptake Inhibitors (SSRIs)†

Escitalopram 
(Lexapro®) 5-10 mg 5-10 mg  

every 2-4 weeks 20 mg

5 mg,  
10 mg,  
20 mg,  

5 mg/5 mL

5 mg  
every 1-2 weeks

Risk of QTc prolongation 
is present, but less so than 

citalopram

Fluoxetine 
(Prozac®) 10-20 mg 10-20 mg  

every 4 weeks 60 mg

10 mg,  
20 mg,  
40 mg,  

20 mg/5 mL

10 mg  
every 1-2 weeks

Consider for non-adherent 
patients due to long half-
life. More likely to cause 

insomnia/agitation

Sertraline 
(Zoloft®) 25-50 mg 25-50 mg  

every 2-4 weeks 200 mg

25 mg,  
50 mg,  
100 mg,  

20 mg/mL

25 mg  
every 1-2 weeks

Oral concentrate must be 
diluted with specific liquids 

immediately before use 
(e.g., water, orange juice, 

lemonade)

Citalopram 
(Celexa®) 10-20 mg 10 mg every  

2-4 weeks 40 mg
10 mg, 20 mg, 

40 mg,
10 mg/5 mL

10 mg  
every 1-2 weeks

Caution with use of doses 
>40 mg due to risk of QTc 

prolongation

Serotonin Norepinephrine Reuptake Inhibitors (SNRIs)†

Duloxetine 
(Cymbalta®) 30 mg 30 mg  

every 2 weeks 120 mg
20 mg,  
30 mg, 
60 mg

Gradually reduce 
dose over 2-4 weeks

Monitor for hypertension, 
dizziness, insomnia

Venlafaxine 
ER 

(Effexor ER®)

37.5 
-75 mg

37.5 mg  
every 2-4 weeks 225 mg

37.5 mg,  
75 mg,  
150 mg,  
225 mg

75 mg  
every week

Increased risk of night sweats. 
Gradually taper to minimize 

risk of withdrawal

Dopamine Norepinephrine Reuptake Inhibitors (DNRIs)†

Bupropion 
ER 

(Wellbutrin 
XL®)

150 mg

Increase to 300mg 
after at least 2 weeks 
if adequate response 

not achieved

300 mg 150 mg,  
300 mg

Gradually taper dose 
as tolerated***

May lower seizure threshold. 
Use caution in patients with 

epilepsy. Avoid use in patients 
with history of, or current 

diagnosis of, an eating disorder. 
The generic of Wellbutrin XL® is 
dosed once daily, Wellbutrin SR® 

is dosed twice daily

Medication List for Medicaid Plans

*All medications are preferred on the Ohio Department of Medicaid Unified Preferred Drug List (UPDL)
** Lower starting dose may be used if clinically indicated, or concerns regarding tolerability are present.
*** Taper schedules should be slowed if patients exhibit symptoms of withdrawal which is characterized by flu like symptoms, insomnia, nausea, imbalance, 
sensory disturbances, and irritability.
†FDA ages of approval for each agent in depression: Fluoxetine, 8 years | Escitalopram, 12 years | Sertraline, 18 years | Duloxetine, 18 years | Venlafaxine, 18 
years | Bupropion, 18 years
†FDA minimum age of approval in any diagnosis: Sertraline, 6 years | Fluoxetine, 7 years | Duloxetine, 7 years | Escitalopram, 12 years | Venlafaxine, 18 years | 
Bupropion, 18 years

 •  Switching between medications in these classes often depends on several factors and requires individual 
medication and patient considerations such as half-life of current medication and risk of harm from 
worsening control during switching.

 •  The Dayton Children’s physician connection line service can be utilized as a resource for provider to 
provider consult with a psychiatrist to assist with the medication switch approach if questions or concerns 
arise. The contact information is provided on page 3.
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Partners For Kids is the oldest and largest pediatric accountable care organization in the United States. 
It was founded 25 years ago by Nationwide Children’s Hospital and has improved the health of millions 
of children in south central and southeastern Ohio, it has most recently been invited by Dayton Children’s 
Hospital to help children in the west central part of the state.
PartnersForKids.org


